
50 SXR PRO JUNIOR <1993><EU><600171>
FRAME

30384

Pos Part Number Description Additional Text Quantity

1 45003001000 FRAME MINI ADV/PRO JUN. 1.00

1 45003001100 FRAME PRO SENIOR 1.00

2 45003005000 ENGINE BRACKET ADVENTURE 1.00

3 45003005100 ENGINE BRACKET PRO JUNIOR 1.00

4 45003005200 * ENGINE BRACKET PRO SENIOR 1.00

5 0015080403 HH COLLAR SCREW M 8X40 WS=10 4.00

6 0015080553 HH COLLAR SCREW M8X55 WS=10 1.00

7 0015080163 HH COLLAR SCREW M 8X16 WS=10 1.00

8 0985080003 SELF LOCKING NUT DIN0985-M 8 0.00

9 45003040000 FOOT REST L/S 1.00

10 45003042000 SPRING L/S 1.00

11 45003041000 FOOT REST R/S 1.00

12 45003043000 SPRING R/S 1.00

13 45003023000 SIDE STAND L=290 MM 1.00

14 57103225000 BUSHING 8,2 X 12 X 10 1.00

15 51003021000 SIDESTAND SPRING LONG 1.00



16 0933080203 HH SCREW DIN0933-M 8X20 1.00

17 36003014000 LOCK WASHER 8MM 3.00

18 50203053000 CHAIN ROLL D=30MM 1.00

19 0015080353 HH COLLAR SCREW M 8X35 WS=10 FC 1.00

20 0125080003 washer DIN 125 A -8.4 1.00

21 74003021000 BUSHING 8.2 X 12 X 6 1.00

22 0625006087 Grooved ball bearing 608 2RS C 2.00

23 0015060123 HH COLLAR SCREW M 6X12 WS=8 0.00


